



BUREAU
VERITAS

CONSUMER PRODUCTS SERVICES DIVISION

PLOW & HEARTH, INC.

Technical Report: (5110)020-0201
Date Received: February 23, 2010

March 03, 2010
Page 1 of 3

LINDA DEROSE-DROUBAY
PLOW & HEARTH, INC.
7021 WOLFTOWN-HOOD RD.
PO BOX 5000
MADISON, VA 22727
UNITED STATES

RESULT: PASS

Sample Description: JOKI HANGING CROW'S NEST WITH DETACHABLE CUSHION (HANGING SEAT);
FOR CHILDREN AGED 3 TO 9

Vendor:	-----	Sample Size:	2
Manufacturer:	N/A	Style No(s):	JOD70-34
Labeled Age Grade:	3-8	P.O. No.:	N/A
Appropriate Age Grade:	CHILDREN PRODUCTS, OVER 3 YEARS OF AGE	Ref #:	N/A
Client Specified Age Grade:	CHILDREN'S PRODUCT, OVER 3 YEARS	Assortment No.:	N/A
Tested Age Grade:	CHILDREN PRODUCTS, OVER 3 YEARS OF AGE	UPC No.:	N/A
Shipping Date:	N/A	SKN/SKU:	N/A
Country of Origin:	INDIA	Phase/Dept.:	PRODUCTION
Country:	N/A	Division:	N/A
Buyer:	N/A		

TEST:

- 16 CFR 1500 Mechanical hazards
- CA Bulletin No. 117 Flammability section D pt. I
- CA Bulletin No. 117 Flammability section C
- CA Bulletin No. 117 Flammability section E pt. I

EXECUTIVE SUMMARY:

The sample(s) MEETS the following requirement(s):

- The mechanical hazards requirements of 16 CFR 1500, "Federal Hazardous Substances Act Regulations".
- The flammability requirements of California Technical Bulletin 117, "Requirements, test procedure and apparatus for testing the flame retardance of resilient filling materials used in upholstered furniture".

Bureau Veritas Consumer Products Services, Inc.
100 Northpointe Parkway
Buffalo, New York 14226
Telephone: (716) 505-3300 Fax: (716) 505-3301
website: www.bureauveritas.com/cps

This report is governed by, and incorporated by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.bureauveritas.com/cps> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the lot sample identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



PLOW & HEARTH, INC.
Technical Report: **(5110)020-0201**
March 03, 2010
Page 2 of 3

For general inquiries, please contact Bureau Veritas at (716) 505-3300.

Bureau Veritas
Consumer Products Services, Inc.

Richard W. McMahon
Product Engineer,
Toy and Juvenile Products Department
rick.mcmahon@us.bureauveritas.com

/kf

cc: JILL CHURNICK, 1-800-FLOWERS RETAIL INC



EXHIBIT #1




SAMPLE PRODUCT

ORGANIC:

Annex as mentioned in box 10. To the certificate with Reference number: PRJ 807296/120802							
17. Specified products within this shipment:							
Smo.	Product	Trade name	Packed in	Lot-number(s)	Gross weight	Net weight	Production year
1	Certified Grey woven fabric		2 Bais (505 mtrs)	OKO 1608/02	187.00	183.00	2009

pro Jod...



Professional inspection
and certification

TRANSACTION CERTIFICATE
FOR DELIVERY OF SUSTAINABLE TEXTILE PRODUCTS (GOTS system)

<p>1. Body issuing the certificate (name and address)</p> <p>Control Union certifications B.V. Meeuwenlaan 4-6 8011 BZ ZWOLLE NETHERLANDS</p>	<p>2. Standard: Global Organic Textile Standards (GOTS) Reference number of the certificate: PRJ 807296/120802</p>	
	<p>4. Inspection body* (name and address)</p> <p>Control Union certifications B.V. Meeuwenlaan 4-6 8011 BZ ZWOLLE NETHERLANDS</p>	
	<p>6. Country of dispatch</p> <p>INDIA</p>	
<p>7. Consignee (name and address)</p> <p>Sanjay Linings Old: 106 Vepery High Road Vepery 600003 Chennai Tamilnadu INDIA</p>	<p>8. Country of destination</p> <p>INDIA</p>	<p>9. Address and place of destination*</p>
<p>10. Marks and numbers, container no(s), number and kind, Trade name of the product.</p> <p>Status of product certified according to Global Organic Textile Standards (GOTS) under the EKO Sustainable Textile scheme.</p> <p>Products as specified in box: 17 from organic production methods. Invoice no.: CL0463 d.d. 25-05-10 Transport document no.: RJP850 d.d. 25-05-10 Container no.:</p>	<p>11. Gross mass</p> <p>187.00 kgs</p>	<p>12. Net mass</p> <p>183.00 kgs</p>
<p>13. Alternative units *</p>		
<p>14. Declaration of the body issuing the certificate</p> <p>This is to certify that the natural fibre content used for the products designated above has been produced in accordance with an organic production method recognised by the Global Organic Textile Standard (GOTS) and that the products have been processed in accordance with GOTS. Compliance with these standards is continually monitored by the inspection body mentioned in box 4. This page is only valid together with the signed and stamped Annex</p>		
<p>15. Additional declaration (if appropriate)</p> <p>The organic cotton has been certified by an accredited certification body other than Control Union Certifications as per NPOP standards, vide cert. no.8.805497.IN004.</p>		
<p>16. Place and date of issue Mumbai, 10 June 2010</p> <p>Name and signature of authorised person On behalf of Managing Director</p> <p><i>[Signature]</i> Cavalho, Mr. J. (1997)</p>	<p>Stamp of the issuing body</p> 	

*Explanatory notes

- Box 4: The inspection and certification body for compliance with the rules on from organic production methods.
- Box 5: The firm which carried out the last operation (processing, packaging, labelling) on the batch.
- Box 9: The address of the firm where the batch will be delivered, if different from the address in box 7.
- Box 13: e.g. volume in meters, to be given, where appropriate, in supplement to the declarations in boxes 11 and 12.

This product has been tested by the manufacturer in house.

To simulate the aging of the material over time, the manufacturer tests the new product with 2.5 times the weight specified as the carrying capacity on the product.

This swing has a carrying capacity of 80 kg, so it was tested with a load of 200 kg.